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DEVSAM GLOBAL PHARMA PVT. LTD. 
 ABOUT US  

Devsam Global Pharma Pvt Ltd is a trusted name in the 
pharmaceutical industry, specializing in the export of high-
quality medicines, chemicals, and herbal products to global 
markets. With a commitment to excellence, we ensure that all our 
products comply with international regulatory standards, 
delivering safe, effective, and reliable healthcare solutions 
worldwide. 

At Devsam Global Pharma, we operate with full compliance 
to global regulatory frameworks, ensuring that our products meet 
the highest safety and efficacy standards. We work closely 
with WHO-GMP, FDA, and ISO-certified manufacturers, 
guaranteeing that every product we export adheres to stringent 
quality control and licensing requirements. Our dedication to 
regulatory compliance makes us a trusted partner for 
pharmaceutical importers, distributors, and healthcare providers 
across multiple countries.  

Attached is our list of products.  

Feel free to ask for any question in that regard. 

  

Contact us at: 

          303, Sundaram Hub, Bahucharaji road, Karelibaug, 
Vadodara Gujarat 390018, India 

          info@devsampharma.com 

          +91 85300 89839, +91 94094 61145 
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CARDIAC RELATED MEDICINES 
Condition Medicine Name Drug Type / Purpose Frequency / 

Notes 
Heart Attack Aspirin Antiplatelet (blood thinner) Once daily 
Heart Attack Clopidogrel / Ticagrelor Stronger antiplatelets Once daily 
Heart Attack Atorvastatin / Rosuvastatin Cholesterol-lowering (statins) Once at night 
Heart Attack Metoprolol / Carvedilol Beta blocker Once or twice daily 
Heart Attack Ramipril / Lisinopril ACE inhibitor Once daily 

Heart Attack Nitro-glycerine Vasodilator (for angina) 
As needed under 
tongue 

High Blood Pressure Amlodipine Calcium channel blocker Once daily 

High Blood Pressure Telmisartan / Losartan 
ARB (Angiotensin Receptor 
Blocker) Once daily 

High Blood Pressure Ramipril / Lisinopril ACE inhibitor Once daily 

High Blood Pressure 
Hydrochlorothiazide / 
Furosemide Diuretic (water pill) 

Once daily or as 
needed 

High Blood Pressure Metoprolol / Atenolol Beta blocker Once or twice daily 
High Cholesterol Atorvastatin Statin (lowers cholesterol) Once at night 
High Cholesterol Rosuvastatin Stronger statin Once at night 
High Cholesterol Ezetimibe Cholesterol absorption blocker Once daily 
High Cholesterol Fenofibrate For high triglycerides Once daily 
High Cholesterol Omega-3 fatty acids Supplement for triglycerides Once or twice daily 

Combined Risk (HTN 
+ Heart Attack) Aspirin (75–150 mg) Prevent clot formation 

Daily lifelong unless 
contraindicated 

Combined Risk Atorvastatin (40–80 mg) Reduce cholesterol & plaque Daily lifelong 
Combined Risk Telmisartan / Ramipril Control BP & protect heart Daily 
Combined Risk Metoprolol / Carvedilol Lower heart rate & BP Daily 
Combined Risk Nitroglycerin (SOS) Emergency chest pain relief Only during angina 
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CANCER RELATED MEDICINES 

Medicine Name Drug Type / Purpose Frequency / Notes 
AB PHYLLINE SR 200 Asthma, COPD, bronchitis 200–400 mg BID 

Abiraterone 
Prostate cancer (metastatic castration-

resistant/sensitive) 
1000 mg/day + prednisone 

ANABREZ TAB Prostate cancer (bicalutamide) 50 mg once daily 
AREDONET 90 MG Bone metastases (pamidronate) 90 mg IV every 4 weeks 

ATCURON 10 MG INJ Muscle relaxation (atracurium) 0.5 mg/kg IV 

Azacitidine MDS, AML, JMML 75 mg/m² SC/IV daily ×7 days (MDS) / 300 
mg PO daily ×14 days (AML) 

Bendamustine CLL, NHL 100 mg/m² IV (CLL) / 120 mg/m² IV (NHL) 

Bortezomib 
Multiple myeloma, mantle cell 

lymphoma 1.3 mg/m² IV/SC (adjust for toxicity) 

Busulfan 
Chronic myeloid leukemia, transplant 

conditioning 
0.8 mg/kg IV every 6 hours ×4 days 

(transplant) 

Cabazitaxel Prostate cancer (post-docetaxel) 20–25 mg/m² IV every 3 weeks + 
prednisone 

Cabozantinib Thyroid cancer, renal cell carcinoma 20–60 mg once daily 

Capecitabine Colorectal, breast cancer 
1250 mg/m² BID for 14 days (cycle-

dependent) 

Carmustine Brain tumors, Hodgkin’s lymphoma 150–200 mg/m² IV every 6 weeks 

DARLONG TAB Overactive bladder (darifenacin) 7.5–15 mg once daily 
Dasatinib CML, ALL 100–140 mg once daily 

Decitabine Myelodysplastic syndromes (MDS) 15–20 mg/m² IV daily ×3–5 days 

Dimethyl Fumarate Multiple sclerosis Start: 120 mg BID ×7 days → 240 mg BID 

Enzalutamide Prostate cancer 160 mg once daily 

Eribulin Metastatic breast cancer, liposarcoma 1.4 mg/m² IV on days 1 & 8 (21-day cycle) 

Everolimus Renal/breast cancer, organ transplant 2.5–10 mg once daily 
Fingolimod Multiple sclerosis 0.5 mg once daily 

Fulvestrant Hormone receptor-positive breast 
cancer 

500 mg IM monthly 

IDROFOS 50 TAB Osteoporosis (ibandronate) 
150 mg monthly or 3 mg IV every 3 

months 
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CANCER RELATED MEDICINES 

Medicine Name Drug Type / Purpose Frequency / Notes 

Lenvatinib 
Thyroid cancer, hepatocellular 

carcinoma 24 mg once daily 

LETROZ TAB Breast cancer (letrozole) 2.5 mg once daily 

Liposomal Doxorubicin Ovarian cancer, Kaposi’s sarcoma 20–50 mg/m² IV every 2–4 
weeks 

Midostaurin Acute myeloid leukemia (AML) 50 mg BID with food 
Nilotinib CML 300–400 mg BID 

Nintedanib Idiopathic pulmonary fibrosis 150 mg BID 
Olaparib Ovarian, breast, pancreatic cancer 300 mg BID 

ONCOCARBIN AQ Chemotherapy (carboplatin) 
AUC-based dosing (e.g., 

AUC 5–6) 
ONCOMOX 10 MG TAB Breast cancer (tamoxifen) 20 mg once daily 

ONCTRON INJ Nausea/vomiting (ondansetron) 8 mg IV/PO pre-chemo 

OXIPLAT TAB Colorectal cancer (oxaliplatin) 85–130 mg/m² IV every 2–
3 weeks 

Palbociclib HR+/HER2- breast cancer 125 mg daily ×21 days (28-
day cycle) 

Palonosetron Chemotherapy-induced 
nausea/vomiting 

0.25 mg IV ×1 pre-chemo 

Pazopanib 
Renal cell carcinoma, soft tissue 

sarcoma 800 mg once daily 

Pemetrexed Lung cancer, mesothelioma 
500 mg/m² IV every 3 

weeks 
PILOMAX TAB Dry mouth (pilocarpine) 5 mg TID-QID 

Plerixafor Stem cell mobilization 
0.24 mg/kg SC daily (max 

40 mg/day) 
Sorafenib Liver, thyroid, renal cell carcinoma 400 mg BID 

Sunitinib Malate Renal cell carcinoma, GIST 37.5–50 mg once daily 

Venetoclax CLL, AML 
Ramp-up dosing (20→400 

mg daily) 

IMALEK 400/TAB CML (imatinib) 400–800 mg daily 

Lenalidomide Multiple myeloma, MDS 
5–25 mg daily ×21 days 

(28-day cycle) 
 

  



www.devsampharma.com 

info@devsampharma.com          +91 85300 89839, +91 94094 61145 

 

 

 

 

 

 

 

 

Antibiotic Medicines 

Medicine Content Purpose Frequency 
Arizon-250 Azithromycin 250mg Antibiotic (Azithromycin) Once daily 
Arizon-500 Azithromycin 500mg Antibiotic (Azithromycin) Once daily 
Cefan-dry 

syurp Cefixime dry syrup 
Antibiotic (Cefixime for 

children) Twice daily 
Cefan DT-50 Cefixime 50mg Antibiotic (Cefixime) Twice daily 

Cefan DT-100 Cefixime 100mg Antibiotic (Cefixime) Twice daily 
Cefan DT-200 Cefixime 200mg Antibiotic (Cefixime) Twice daily 

Cefan-OF Cefixime + Ofloxacin Antibiotic + Ofloxacin Twice daily 
Ceftil-50 Cefixime 50mg Antibiotic (Cefixime) Twice daily 

Ceftil-100 Cefixime 100mg Antibiotic (Cefixime) Twice daily 
Ceftil-200 Cefixime 200mg Antibiotic (Cefixime) Twice daily 
Cifoid-250 Ciprofloxacin 250mg Antibiotic (Ciprofloxacin) Twice daily 
Cifoid-500 Ciprofloxacin 500mg Antibiotic (Ciprofloxacin) Twice daily 

Levon-250 Levofloxacin 250mg Antibiotic (Levofloxacin) 
Once or twice 

daily 

Levon-500 Levofloxacin 500mg Antibiotic (Levofloxacin) 
Once or twice 

daily 

Moxyn-C 625 
Tab 

Amoxicillin 500mg + 
Clavulanic Acid 125mg 

Broad-spectrum Antibiotic 
(Amoxicillin + Clavulanic 

Acid) Twice daily 

Moxyn-C Inj. 
Amoxicillin + Clavulanic Acid 

Injection Injection form of Moxyn-C 
As prescribed 

(injection) 
Moxynor-250 Amoxicillin 250mg Antibiotic (Amoxicillin) Twice daily 
Moxynor-500 Amoxicillin 500mg Antibiotic (Amoxicillin) Twice daily 

Moxynor-B 
250 

Amoxicillin 250mg + 
Clavulanic Acid 

Antibiotic (Amoxicillin + 
Clavulanic Acid) Twice daily 

Moxynor-B 
500 

Amoxicillin 500mg + 
Clavulanic Acid 

Antibiotic (Amoxicillin + 
Clavulanic Acid) Twice daily 

Norcef-250 Cefixime 250mg Antibiotic (Cefixime) Twice daily 
Norcef-500 Cefixime 500mg Antibiotic (Cefixime) Twice daily 
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Antibiotic Medicines 

Medicine Content Purpose Frequency 

Ofan susp. Ofloxacin suspension 
Antibiotic Suspension 

(Ofloxacin) Twice daily 
Ofan-200 Ofloxacin 200mg Antibiotic (Ofloxacin) Twice daily 

Ofan-Oz 
Ofloxacin 200mg + 
Ornidazole 500mgd Antibiotic + Antiprotozoal Twice daily 

Uridox-500 Nitrofurantoin 500mg Antibiotic (Nitrofurantoin) Twice or thrice daily 

Norgent -80 Gentamicin 80mg injection Antibiotic (Gentamicin) 
As prescribed 

(Injection) 

Seftiron-250 Ceftriaxone 250mg Antibiotic (Ceftriaxone) 
Once daily 
(Injection) 

Seftiron-500 Ceftriaxone 500mg Antibiotic (Ceftriaxone) 
Once daily 
(Injection) 

Seftiron-1gm Ceftriaxone 1g Antibiotic (Ceftriaxone) 
Once daily 
(Injection) 

Seftiron-S Ceftriaxone + Sulbactam 
Antibiotic (Ceftriaxone + 

Sulbactam) 
Once or twice daily 

(Injection) 

Seftiron-T Ceftriaxone + Tazobactam 
Antibiotic (Ceftriaxone + 

Tazobactam) 
Twice daily 
(Injection) 
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Antiinflammatory 
Medicine 

Name 
Content (Active 

Ingredients) 
Purpose (Primary Use) 

Frequency 
(General 

Guideline) 

Acerun-P 
Paracetamol (500 mg) 

+ additional 
component* 

Pain relief, fever 
reduction 

1 tab every 4-6 
hours 

Acerun-P 650 
Paracetamol (650 mg) 

+ additional 
component* 

Pain relief, fever 
reduction 

1 tab every 6-8 
hours 

Dicor gel 
Diclofenac sodium (1-

3% gel) 

Topical 
pain/inflammation relief 

(e.g., arthritis) 

Apply 3-4 times 
daily 

Dicor-P Diclofenac (50 mg) + 
Paracetamol (500 mg) 

Pain, inflammation, fever 1 tab twice daily 

Dicor-P 650 
Diclofenac (50 mg) + 
Paracetamol (650 mg) Pain, inflammation, fever 1 tab twice daily 

Dicor Inj. Diclofenac sodium (75 
mg/mL) 

Severe 
pain/inflammation 

(injectable) 
Once daily (IM/IV) 

Seradin Sertraline (50-100 mg) Depression, anxiety 
(antidepressant) 

Once daily 
(morning) 

Tolris-P 
Tolperisone (150 mg) 
+ Paracetamol (500 

mg) 
Pain, muscle spasms 1 tab twice daily 

Tranor-DT50 
Tramadol (50 mg) - 
dispersible tablet Moderate to severe pain 

1 tab every 4-6 
hours 

Tranor-P 
Tramadol (37.5 mg) + 
Paracetamol (325 mg) Moderate to severe pain 

1-2 tabs every 6-8 
hours 

Tranor Inj. Tramadol (50 mg/mL) 
Severe acute pain 

(injectable) 
50-100 mg every 

4-6 hours (IM) 

Norsulid-D 
Nimesulide (100 mg) 
+ Domperidone (10-

30 mg) 

Pain, inflammation, 
nausea (e.g., migraines) 

1 tab twice daily 

Norsulid-P 
Nimesulide (100 mg) 
+ Paracetamol (500 

mg) 
Pain, inflammation, fever 1 tab twice daily 
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G I Range 

Medicine Content Purpose / Use Frequency 

Denzym Syrup 
Pepsin + Fungal 

Diastase (diastase) 

Digestive aid – relieves 
indigestion, bloating, 

flatulence (moderik.in) 

2–3 tsp 2–3 times 
daily after meals 

Denzym Oral 
Drop 

Pepsin + Fungal 
Diastase (assumed 

similar to syrup) 

Same as syrup – digestive 
enzyme aid 

As prescribed 
(usually before 

meals) 

Ezynor-20 / 40 
Probable iron salts 

(specific formulation 
data not found) 

Likely anemia supplement 
(iron formulation) 

As directed (usually 
once daily) 

Norycid 
Suspension 

Nitrofurantoin 
(suspected), exact 

content unclear 

Antibacterial 
(nitrofurantoin?) 

Typically 5 ml 2–3 
times daily 

Omdin 
Likely omeprazole 
(based on naming) For gastritis / acidity relief 

Usually once daily 
before food 

Penzocid-40 Probably Pantoprazole 
40 mg 

Proton pump inhibitor – 
acid reduction 

Once daily before 
breakfast 

Regus-20 / DSR 
Proton pump inhibitor 
+ Domperidone (PPIs + 

prokinetic) 

Likely GERD reflux 
treatment 

Once a day / twice 
daily 

Sucrinor / 
Sucrinor-O 

Sucralfate Ulcer treatment / antacid 2–4 times daily after 
meals 

Rinotac 
Xylometazoline 

hydrochloride (nasal 
decongestant) 

Nasal decongestant (OTC) 
injection 

As per doctor – 
usually 2–3 days 

only 
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DERMOTOLOGICAL RANGE 

Medicine Content Purpose / Use Frequency (General) 

Clobec-G Clobetasol Propionate + 
Gentamicin 

Anti-inflammatory + 
antifungal cream for 

skin infections 

Apply 1–2 times 
daily 

Fun-150 Fluconazole 150 mg 
Antifungal for 

ringworm, candidiasis, 
athlete’s foot, etc. 

Once daily or as 
prescribed 

Gabax Gabapentin Neuropathic pain, 
epilepsy, anxiety 1–2 times daily 

Morfit Plus Thiocolchicoside + 
Diclofenac 

Muscle relaxant + pain 
reliever 

1–2 times daily 

Novadin-M Povidone Iodine + 
Metronidazole 

Antiseptic/antibacterial 
for skin wounds 

Apply 1–2 times 
daily 

Silwon-C 
Silver Sulfadiazine + 

Chlorhexidine 
Wound healing / 

antimicrobial silver gel 
Apply 1–2 times 

daily 

Tioderm   
Antifungal cream for 

skin infections Apply 1–2 times 
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Nutrition Range 
Medication Content Purpose / Use Frequency 

Cand XP 
Clotrimazole + 

Beclomethasone 
dipropionate 

Antifungal cream / 
ointment for skin 

infections 
Apply 1–2 times daily 

Cand Fort Clotrimazole 
Antifungal cream / 

lotion for ringworm, 
candida infections 

Apply 1–2 times daily 

Can D Suspension Calcium + Antacid (exact 
composition varies) 

Antidiarrheal (antacid 
+ antifungal?) 

5 ml 2–3 times/day 
after meals 

Hemfit Plus Syrup Ferrous gluconate + 
Vitamin C 

Iron supplement with 
vitamin C for anemia 

5 ml once or twice 
daily 

Hemfit-Z 
Ferrous fumarate + Zinc 

sulfate 
Iron supplement, zinc 

fortified 1 tablet once daily 

Sylpro-Plus 
Whey protein + 
Multivitamins 

Protein supplement / 
immunity support 1–2 scoops daily 

Sylpro Whey Protein 
Protein supplement 

supplement 1–2 scoops daily 
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Anti-Malaria 

Medicine 
Active Ingredients / 

Content Purpose / Use Frequency 

Antimal DT-20 Artemether 20mg + 
Lumefantrine 120mg 

Antimalarial for 
pediatric use 

As prescribed 
(typically once daily 

for 3 days) 

Antimal DT-80 
Artemether 80mg + 

Lumefantrine 480mg 
Antimalarial for older 

children/adults 

As prescribed 
(usually 2 tabs/day 

for 3 days) 

Antimal Dry Syrup 
Artemether + 
Lumefantrine 
(Suspension) 

Pediatric antimalarial 
syrup 

As prescribed (5 ml 
twice daily for 3 

days) 

Antimal (generic) 
Artemether + 

Lumefantrine (varies by 
dose form) 

Antimalarial 
combination therapy 

As prescribed 
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Misc. Range 
Medicine Active Ingredients Purpose / Use Frequency 

Alpicalm 0.25 / 
0.50 

Alprazolam (0.25 mg or 
0.5 mg) (1mg.com, 

drugs.com) 

Anxiety and panic 
disorders 

0.25–0.5 mg orally 
2–3 times daily 

Picolan Syrup 
Likely ofloxacin or 

norfloxacin (exact not 
confirmed) 

Antibiotic for bacterial 
infections 

5 ml 2–3 times daily 
after meals 

Safimol-650 
Paracetamol 650 mg 

(tablet); paracetamol in 
suspension 

Pain relief / fever 
reduction 

1 tablet/5 ml 
suspension 2–3 

times daily 

Onvin Syrup 

May contain 
ondansetron or 

antiseptic (composition 
unclear) 

Antiemetic and 
antiseptic 

5 ml 2–3 times daily 
(depending on form) 

Lerozin-M / 
Lerozin 

Likely levocetirizine (M 
variant with 

montelukast) 

Antihistamine for 
allergy symptoms 

1 tablet once daily 
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Anti-Emetic 

Medicine Active Ingredients / 
Content 

Purpose / Use Frequency 

Onvin Syrup Ondansetron (approx. 2–
4 mg per 5 ml) 

Anti-nausea, vomiting 
(esp. in children) 

5 ml, 2–3 times daily 
(or as prescribed) 

Onvin Tablet Ondansetron (4 mg / 8 
mg) Antiemetic (adults) 4–8 mg, 1–2 times 

daily (as prescribed) 
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Cough/Cold Range 
Medicine Content Purpose / Use Frequency 

Surkuf-D Syrup 

Chlorpheniramine 
Maleate 2 mg + 

Dextromethorphan 
15 mg 

(medplusmart.com) 

Dry cough, cold 
(antihistamine + 

cough suppressant) 

5 ml 2–3× daily after 
meals 

Trimax 
Expectorant 

Bromhexine 4 mg + 
Guaiphenesin 50 mg 

Chesty/productive 
cough relief 

5 ml 2–3× daily 

Trimax-G Syrup 
Chlorpheniramine + 
Pseudoephedrine + 

Guaifenesin (combo) 

Allergy + congestion + 
cough relief 5 ml 2–3× daily 

Vinryl Oral Drops 
Likely Chlorpheniramine 
or Cetirizine (brand data 

unclear) 

Antihistamine for 
infant allergy relief 2–3 drops 2–3× daily 

Vinryl Suspension Similar to oral drops; 
Chlorpheniramine-based 

Pediatric 
antihistamine 

5 ml 2–3× daily 

Vinryl Tablet 
Likely Chlorpheniramine 

or Cetirizine 
Adult antihistamine 
(allergy symptoms) 

1 tablet once daily 

Noxyvin Nasal 
Drop (Adult) 

Likely Xylometazoline or 
Oxymetazoline-based 

Adult decongestant 
nasal drops 

1–2 drops per 
nostril, 2–3× daily 

Noxyvin Nasal 
Drop (Pediatric) 

Same active ingredients 
as adult version 

Pediatric version of 
Noxyvin drops 

Same dosage (as 
prescribed by age) 

Noxyvin Nasal 
Spray 

Likely Oxymetazoline or 
Xylometazoline 

Nasal congestion 
relief 

1–2 sprays per 
nostril, 2–3× daily 
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DENTAL RANGE 
Medicine Content Purpose / Use Frequency 

Clomizole Mouth 
Paint 

Clotrimazole 1% w/v 
(amazon.com, 1mg.com) 

Topical antifungal for 
oral thrush and 

candidiasis 

Apply 3–4× daily 
after meals 

Closef Mouth 
Wash 

Chlorhexidine gluconate 
0.2% w/v 

Antiseptic mouth 
rinse for gingivitis, 

stomatitis 

Rinse 10–15 ml 2× 
daily 

Coslin Gel Clotrimazole 1% (often 
formulation) 

Topical antifungal for 
athlete’s foot, 

ringworm 
Apply 2–3× daily 

Metrinor-C Gel Metronidazole + 
Clotrimazole 

Topical antibacterial + 
antifungal for 
periodontitis 

Apply 2× daily 

Prodent SF 
Toothpaste 

Stannous fluoride + 
sodium fluoride 

Anti-cavity fluoride 
toothpaste 

Brush 2× daily 

Pyrotis Gum Paint 
Chlorhexidine (plus 

antiseptic agents – brand 
formulations vary) 

Topical antiseptic for 
gingivitis, stomatitis Apply 2–3× daily 

Noxyvin Nasal 
Drop (Adult) 

Xylometazoline or 
Oxymetazoline base 

Nasal decongestion 
relief 

1–2 drops/nostril, 2–
3× daily 

Noxyvin Nasal 
Drop (Paediatric) Same as adult version Pediatric 

decongestant drops 
Similar to adult, per 

dosage 
Noxyvin Nasal 

Spray Same decongestant salt Nasal decongestion 
for adults/children 

1–2 sprays/nostril, 
2–3× daily 
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Diabetics and Cardiac 

Medicine Active Ingredient(s) Purpose / Use Frequency (Typical) 

Amlonor-5/-A 

Amlodipine 5 mg 
(Amlonor-A also includes 

atenolol 50 mg) 
(practo.com) 

Hypertension (+ 
angina for Amlonor-A) Once daily 

Atvinor-10/-20 
Amlodipine 10 mg or 

20 mg Hypertension 
Once daily (10 or 

20 mg) 

Enorpril-2.5/-5 Enalapril 2.5 mg or 5 mg Hypertension Once daily 

Glimpinor-1/-2 Glimepiride 1 mg or 2 mg Type 2 Diabetes Once daily with 
breakfast 

Lostinor-25/-50 Losartan 25 mg or 50 mg Hypertension Once daily 

Norglic-80 Metformin 80 mg (?) 
Variant naming unclear 

Type 2 Diabetes Once daily with 
breakfast 

Raminor-2.5/-5 Ramipril 2.5 mg or 5 mg Hypertension Once daily 

Glynor-MF Glimepiride + Metformin 
combo 

Type 2 Diabetes Once/twice daily 
with meal 

 


